Al
“4/Ameren

MISSUURI Callaway Plant

.....................................................................................................................................................................................................................................
......................................................................................................................................................................................................................................

March 22,2017
ULNRC-06355

U.S. Nuclear Regulatory Commission
Attn: Document Control Desk
Washington, DC 20555-0001

10 CFR 51.41
Ladies and Gentlemen:

DOCKET NUMBER 50-483
CALLAWAY PLANT UNIT 1
UNION ELECTRIC CO.
[...]
d) The Department of Natural Resources of the State of Missouri, and any other state agency or officer designated in the State's
emergency response plan or any other plan to protect its citizens from radioactive liquid discharge from the Callaway Energy
Center, shall receive within one hour of the event, notice of any unplanned or uncontrolled liquid radioactive release in
accordance with 10 CFR 50.72(a) and notification of reportable events per 10 CFR 20.2203 that involve off-site releases of
liquid radioactive material

The following conditions are new for the 2016 modification.

23.

24,

The technology based limitations imposed in this permit are more stringent than the ELG language found at 40 CFR 423.12(b)(8)
“neither free available chlorine nor total residual chlorine may be discharged from any unit for more than two hours in any one
day and not more than one unit in any plant may discharge free available or total residual chlorine in any one time unless the
utility can demonstrate to the [state] the units in a particular location cannot operate at or below this level or chlorination”. This
permit protects for both the ELG language and continuous feed with dechlorination situations.

This permit allows the facility to use biocides and chlorinated products as necessary to prevent biofouling. No product may be

discharged in amounts which are toxic to aquatic life in either acute or chronic amounts. The facility has authorization to use the

following compounds: chlorine dioxide (sodium chlorate, hydrogen peroxide, and sulfuric acid), bromide activated chloramine

(ammonium bromide and sodium hypochlorite), monochloramine (ammonia and sodium hypochlorite), sodium bisulfite, and

ferrous chloride.

(a) Total Residual Chlorine — Standard: The facility shall adhere to TRC limitations according to 40 CFR 423.12(b)(8) best
practicable control technology when controlling for biological growth using sodium hypochlorite/bromine for less than two
hours per day without using chlorine removal technologies. Standard reflects the ELG limitations.

(b) Total Residual Chlorine — Daily: The facility takes one grab sample daily when using dechlorination. The facility may use a
40 CFR 136 equivalent method for measuring TRC continuously* if the technology is comparable and available. Daily
monitoring will reflect the conditions at the facility when using dechlorination products. *Continuous measurements, by
nature, are not absolutely continuous but occur much more frequently than once per day. The facility shall not discharge TRC
at detectable levels (above 50 pg/L) when using continuous feed or feeding biocide for greater than two hours per day of
monochloramine, chlorine dioxide, or bromine activated chloramine and also using chlorine removal technologies as needed
to comply with chlorine limitations. Continuous de-chlorination will be performed when feeding biocide at WTP and may not
be necessary to meet the TRC limitations during biocide treatment for short periods such as equipment outages. Should a
detection occur, the facility shall adhere to 40 CFR 423.12(b)(8) time limited by (c):

(c) The facility may not discharge detectable levels of chlorine (greater than 50 pug/L Total Residual Chlorine — TRC) for more
than 120 minutes per day

(d) Samples taken to determine compliance with TRC limits when continuously treating makeup water with biocides may be
taken from either the existing Cooling Tower Blowdown (Outfall 002) sample location or alternately at Manhole 86-2. When
using this alternate sampling location, no other effluent including Outfall 016 will be discharged into the effluent pipe
upstream of this location to ensure monitoring is fully representative of Outfall 002. When discharge from Outfall 016 is
necessary, continuous biocide treatment at the WTP will be terminated in advance to allow monitoring and compliance from
the normal Outfall 016 sample point prior to discharge. Internal monitoring to assure TRC is absent above the detection limit
will determine when releases to the Missouri River can occur.

(¢) When monitoring via standard monitoring, the facility will report no-discharge for daily monitoring; when monitoring daily,
the facility will report no-discharge for standard. If both procedures were used during the month, the facility will report both.

The facility shall not discharge chemical metal cleaning wastes [40 CFR 423.13(e)] to waters of the state.

Page 14 of 53



MO-0098001
Page 14 of 14

C. SPECIAL CONDITIONS (CONTINUED)

25.  Electronic Discharge Monitoring Report (¢eDMR) Submission System

(@)

®)

(©)

(d

Discharge Monitoring Reporting Requirements. The permittee must electronically submit compliance monitoring data via
the eDMR system. In regards to Standard Conditions Part I, Section B, #7, the eDMR system is currently the only
Department approved reporting method for this permit.
Programmatic Reporting Requirements. The following reports (if required by this permit) must be electronically submitted
as an attachment to the eDMR system until such a time when the current or a new system is available to allow direct input of
the data:
(1) CWA Section 316(b) Annual Reports; and
(2) Any additional report required by the permit excluding bypass reporting.
After such a system has been made available by the department, required data shall be directly input into the system by
the next report due date.
Other actions. The following shall be submitted electronically after such a system has been made available by the
department:
(1) General Permit Applications/Notices of Intent to discharge (NOIs);
(2) Notices of Termination (NOTs);
(3) No Exposure Certifications (NOEs);
Electronic Submissions. To access the eDMR system, use the following link in your web
browser: https:/‘edmr.dir.mo.gov/edinr’/E2/Shared/Pages/Main/Login.aspx.

Page 15 of 53



MiISSOURI DEPARTMENT OF NATURAL RESOURCES
MODIFICATION STATEMENT OF BASIS
MO-0098001
AMEREN MISSOURI — CALLAWAY ENERGY CENTER

This Statement of Basis (Statement) gives pertinent information regarding the major modification(s) to the above listed operating
permit with the need for a public comment process. A statement of basis is not an enforceable part of a Missouri State Operating

Permit.

Part I — Facility Information

Facility Type:

Facility SIC Code:
Facility NAICS Code:
Facility Description:

Major Categorical Industrial
4911
221113

This facility is a power plant engaged in the generation and sale of electricity from nuclear sources.

FACILITY FLOW DIAGRAM:

Palymer
Coagulant

| Water
Treatment
i Stilling Basin

Missouri River
Water Makeup
17,000 gpm

Makeup to WTP

Cooling Tower Bypass
Cooling Tower Blowdown
CT Evaporation & Drift
Circulating Water

Service Water

Normal operations:
Outfall #002 is the cooling
Outfall #016 is the cooling

Callaway Energy Center

Molluscicide
Water

Treatment
Plant (WTP)
Clearwell

=

17.000 gpm_l

Outfal! 016

Bleach, Bromire, Copclymar, HEDP,
Pyiaphasphate, TTA, Biopenatrant,
Sulturic Acid

Natural DraftCooling
Circulating Water Tower
System

530,000 gpm

Cooling Tower Basin
11,000,000 gallons

sampla P1.
4 Service Water
System 38,000
ovpass /)
\\'___ £ ro:ﬁallDOZSampler. I
/O A\ (=)
Cooling \\ f Manhole A
- Tower \ 86-2 i
= [T
GPM
17,000
0 Discharge to
4,000 (2000-7000 gpm) Missouri River
13,000
530,000
38,000

tower blowdown discharge.
tower bypass discharge.

The facility has indicated additional variances upon this diagram are possible; no variation changes the composition of the discharge.

Page 16 of 53



Ameren Missouri - Callaway Energy Center
Statement of Basis - Page 2 of 9

FAcCILITY B1OCIDE USE DIAGRAM:

Monochloramine

o - ' Natural Draft Cooling
Circulating Water { Tower

System
530,000 gpm

p—

L

Water ' L\

Treatment | 17.000 gpm
Stilling Basin
17,000 gpm

Cooling Tower Basin
{: 11,000,000 gallons

[-t

Outfali 316
Sampla Pt.

| v
I Cooling
E Tower
o Bypass Al:ernate Sample Pt
MissouriRiver |70u:iall 302 Samp'e Pt. J for Outfall 002
Water Makeup : ——
17,000 gpm /  Cooling Manhole
— Tower y Y = 862 ——
Blowdown / \ ;
GPM
Makeup to WTP 17,000 h 4
Cooling Tower Bypass 0 D-ghargg Fo
Cooling Tower Blowdown 4,000 (2000-7000 gpm) Missouri River
CT Evaporation & Drift 13,000
Circulating Water 530,000
Service Water 38,000

During the addition of biocide, the cooling tower bypass valves will be closed so the biocides can circulate within the system.
Discharge typically occurrs through outfall #002. Variations within the system may occur, but with the sampling protocols instituted,
will remain protective of waters of the state.

Part II — Modification Rationale

This operating permit is hereby modified to reflect a change in use of biocides and to allow continual [or otherwise more than the two
hours per unit per day limited by 40 CFR 423.12(b)(8)] biocide treatment. See new special conditions #23 through #25. This permit
modified Table A-2 and Table A-4, and Note 1 to reflect changes required by the modification; and special conditions #C.6b., #C.11.,
and #C.21. to reflect current standard template language. Throughout the document, the word molluskicide was changed to biocide as
it is more representative of the chemicals being used onsite. Non-substantial formatting, and page numbering changes were also
completed.

FACILITY OPERATIONAL CHANGES:
Currently, the facility operates the cooling water and service water system by treating with bleach and sodium bromide for
microbiological control. This approach increases corrosion rates of mild steel and copper alloys.

The facility plans on beginning their trials in spring 2017. Trials will continue until a method is found to sufficiently prevent
biological buildup in the cooling system, the facility will be attempting treatment methods as allowed, see table below.

The facility has provided an updated flow diagram (above). The new treatment schema assures treatment by chlorinated biocides will

be subsequently dechlorinated prior to discharge. Additionally, as marked by the red encircled X above, the facility will isolate the
cooling system during treatment and will be checked for chlorine residuals prior to discharge.

Page 17 of 53



DISCUSSION:

Ameren Missouri - Callaway Energy Center

Statement of Basis - Page 3 of 9

Chlorine dioxide is generated on-site at the water treatment plant by the reaction of sodium chlorate and hydrogen peroxide with
sulfuric acid. Chlorine dioxide is fed continuously at the water treatment plant to achieve a target concentration of 0.5 to 1.0 pg/L at
the clearwell. After reacting in the service water, circulating water systems, and in the cooling tower, the remaining byproduct chlorite
will be consumed by feeding sodium bisulfite or ferrous chloride to the screen wash basin. This ensures Callaway meets the NPDES
permitting requirements for discharges of chlorine byproducts.

Ammonium bromide (Fuzzicide Solution) is utilized as a biocide for cooling water treatment systems. Ammonium bromide is
combined with sodium hypochlorite (1:2; AMBr:HOCI) to convert bromide activated chloramine. The combination is expected to be
fed intermittently (once per hour or twice per day) at the water treatment plant.

Monochloramine (MCA) is formed by the reaction of hypochlorus acid and ammonia [NH; + HOCI -> NH,CI + H,0]. Despite being
a weaker oxidant than chlorine and other mixed amines, MCA has a number of benefits when compared to these compounds. Dosage
requirement is not impacted by high demand (both organic and inorganic) in either the makeup water or from system contaminants,
thus reducing overall oxidant requirement for good microbial control. MCA is very effective in removing biofilms, as MCA does not
react with and is not consumed by the extracellular polymeric substances (EPS) such as polysaccharide or protein layers. The MCA
can then reach the living bacterial cells for a greater kill. Unlike chlorine and bromine chemistry, MCA is not subject to pH
dissociation effect, therefore making it suitable for high pH systems.

CHEMICAL TREATMENT PROGRAM FOR CALLAWAY COOLING WATER SYSTEMS:

river solids

WTP STILLING BASIN SERVICE WATER CIRCULATING WATER
e e OR CLARIFIERS (PUMP BAY) SYSTEM iEEE
continuous ~55 ey Ly
coagulant gallons/day varies with Y apply

upstream of WTP

~100 gallons 3x/week ~15-30 min/da ~30-60 min/day +
sodium hypochlorite (Tues, Wed, Thur) 65 cal/da Y shock treatments
June - Oct.* gavaay ~135 gal/day
sodium brora added with bleach ~15 | added with bleach ~30
gal/day gal/day
3-4 treatments during 1-2 times per year at the
molluskicide spring and fall (~55 river intake as needed,
gallons each 8 gal/bay with bays
treatment)* isolated
3x/week in summer
algaecide (=13 gal each 8 hour
treatment)*
coagulant aid 3 months dec — feb
~20-30 gal/day
monochloramine, .
L continuous feed at a
chlorine dioxide, or
bromide activated tagget,ok0.5:1.0,ppm at
. the clearwell as TRO*
chloramine
copolymer continuously
~50 gal/day
hydroxyethylidine continuously
disphosphonic acid ~23 gal/day
continuously in summer
pyrophosphate months
~40 gal/day
sodium tolytriazole cgr;tglal;;)du;}l,y
biopenatrant 1-2 adds/week shock treatments
~400 gal/month 3/year
N continuously
sulfuric acid ~1550 gal/day

sodium bisulfite or
ferrous chloride for de-
chlorination

continuous to CT
Blowdown
0.4 — 2.5 gal/day

*Discharge from Outfall 016 is isolated during this treatment.

Page 18 of 53

CT = Cooling Tower




Ameren Missouri - Callaway Energy Center
Statement of Basis - Page 4 of 9

During future treatment with addition of approved biocides, Callaway expects to eliminate the use of sodium hypochlorite, sodium
bromine, triazine and molluscicide at the Water Treatment Plant (WTP) and to gradually reduce or eliminate the addition of sodium
hypochlorite and sodium bromine to the circulating and service waters.

The facility does not plan on using any additional chemicals if the monochloramine trials are successful.

In an email dated December 9, 2016, the facility affirmed Callaway Energy Center does not utilize zinc or chromium containing
treatment products in cooling water systems that discharge from outfall #002 (cooling tower blowdown) or from outfall #016 (cooling
tower bypass). In addition, sample results submitted for recent permit re-applications indicated the presence of very low levels of zinc
and chromium in these outfalls (near detection limits). Therefore, in this modification, chromium and zinc will not be added to the
sampling regimen.

Part II1. Rationale And Derivation Of Effluent Limitations & Permit Conditions

COOLING TOWER BLOWDOWN:

Per Babcock and Wilcox Co. “Steam” (1ISBN 978-0-9634570-2-8), cooling tower blowdown is defined as the wastewater generated

when heated cooling water from the steam condenser is cooled in an evaporative cooling tower generating a buildup of dissolved

solids and suspended matter. Most of the buildup is removed from the system by cooling tower blowdown. Some of the suspended

matter can settle out in the cooling tower basin and is removed at infrequent intervals. Blowdown flow is adjusted to keep the

concentration of dissolved and suspended solids below the limits which would lead to condenser tube fowling and corrosion. Sources

of chemical pollutants in blowdown include chlorine, organic chemicals for biofouling control, corrosion inhibitors, chemicals for

scale control, and products of corrosion.

v This facility adds treatment chemicals to the cooling tower basin such as acids, dispersants, hypochlorite, sodium bromide, and
corrosion inhibitors. BAT and BPT applies.

EFFLUENT LIMITATION GUIDELINE:

Effluent Limitation Guidelines, or ELGs, are found at 40 CFR 400-499. These are limitations established by the EPA based on the SIC

code and the type of work a facility is conducting. Most ELGs are for process wastewater and some address stormwater. All are

technology based limitations which must be met by the applicable facility at all times.

v' The facility has an associated Effluent Limit Guideline (ELG) which is applicable to the wastewater and stormwater discharge at
this facility. The following table shows the limits in the ELG at 40 CFR 423. Should water-quality derived effluent limits be more
protective of the receiving water’s quality and RP exists, the WQS will be used as the limiting factor.

DAILY MONTHLY

PARAMETER 40 CFR 423 MAXIMUM AVERAGE
TSS BPT (low volume wastes, ash transport water, metal cleaning wastes) 100 mg/L 30 mg/L
Oil and Grease BPT (low volume wastes, ash transport water, metal cleaning wastes) 20 mg/L 15 mg/L
Copper, Total Recoverable BPT — Metal Cleaning Wastes 1 mg/L 1 mg/L
Iron, Total Recoverable BPT — Metal Cleaning Wastes 1 mg/L 1 mg/L
Chlorine, Free Available BPT - Once-Through Cooling Water & Cooling Tower Blowdown 0.5 mg/L 0.2 mg/L
Chlorine, Total Residual BAT — Once-Through Cooling Water 0.2 mg/L n/a
Chromium, Total Recoverable BAT — Cooling Tower Blowdown 0.2 mg/L. 0.2 mg/L
Zinc, Total Recoverable BAT — Cooling Tower Blowdown 1 mg/L 1 mg/L

MINIMUM LEVEL (ML):

During this modification, the facility expressed the ML is not necessary, as the method used to determine TRC maintains a detection
limit of 50 pg/L. MLs removed. The facility must continue to use sufficiently sensitive methods. The site specific detection limit is to
be maintained at or below 50 pg/L.

MIXING CONSIDERATIONS (OUTFALLS #002 AND #016):
Design flow discharge = 14.4 MGD = 22.28 cfs
7Q10 = 39,013 cfs
ZID =39,013 /4 * 0.1 = 975.3 however, ZID cannot be more than 10X the DF, therefore ZID = 222.8 cfs
MZ =9753 cfs

Page 19 of 53



OUTFALL #002 — COOLING TOWER BLOWDOWN

EFFLUENT LIMITATIONS TABLE:

Ameren Missouri - Callaway Energy Center
Statement of Basis - Page 5 of 9

Basis PREVIOUS MINIMUM MmNIMUM
PARAMETERS UNIT FOR Rﬁ;{y M?\TSLY PERMIT SAMPLING REPORTING S,?’g :E“E
LIMITS LIMITS FREQUENCY FREQUENCY
CONVENTIONAL
CHLORINE, TOTAL RESIDUAL § pg/L 1.3 200 104 SAME ONCE/WEEK ONCE/MONTH GRAB
C;{BL:Z)}ZI:;SIOTAL S EIITN ng/L 1,3 50 50 NEW DAILY ONCE/MONTH GRAB
TRC — TIME LIMITATION hour 1 2 n/a NEW SUM ONCE/MONTH SUM
METALS
IRON., TOTAL RECOVERABLE ng/L 6 N N NEW CONDITIONAL # CONDITIONAL # GRAB
NUTRIENTS
AMMONIA ASN MG/L 6 * i NEW ONCE/MONTH ONCE/MONTH GRAB
OTHER
WET TEST. ACUTE TUA 1 N n/a MODIFIED CONDITIONAL # CONDITIONAL ¥ GRAB

* - Monitoring requirement only
1 - conditional monitoring means the facility does not report no-discharge each month: the facility will report only when necessary.
NEW - Parameter not established in previous state operating permit — new during MOD.

Basis for Limitations Codes:

1. State or Federal Regulation/Law

2. Water Quality Standard (includes RPA)
3. Water Quality Based Effluent Limits

4, Antidegradation Review/Policy

Water Quality Model

Best Professional Judgment
TMDL or Permit in lieu of TMDL
WET Test Policy

GONNITOY

DERIVATION AND DISCUSSION OF NEW, NOTABLE, AND REVISED CONDITIONS AND LIMITS:
CONVENTIONAL:

Chlorine, Total Residual (TRC)
TRC limitation is required for once-through cooling water by the steam electric effluent limitation guideline at 40 CFR 423.13 for
best technology economically achievable (BAT) as described in the previous fact sheet. However, this is multi-pass technology
(see FAC below). Regardless, the previous limitations were established at 200 pg/L daily maximum, and 104 pg/L monthly
average. As the derivation was not shown in the original fact sheet, the limits as derived previously are shown below.

Water quality standards are 19 pg/L daily maximum, 10 pg/L monthly average.

Acute WLA: C.=((22.3+223.2)19)/223 C. =209 pg/L

Chronic WLA: C,=((22.3+9753)10)/22.3 C.=4380 pg/L

LTA, =209 (0.321)=67.1 pg/L [CV =0.6, 99" Percentile]

LTA,=4380(0.527) =2310 pg/L [CV = 0.6, 99" Percentile]

Use most protective number of LTA, or LTA..

MDL =67.1(3.11) =209 pg/L [CV = 0.6, 99™ Percentile]

AML =67.1 (1.55) =104 png/L [CV = 0.6, 95" Percentile, n = 4]
Limitations retained from original permit as those remain protective of water quality. Monitoring retained at weekly.
Antibacksliding regulations prohibit removal of this parameter as the facility is using chlorine based biocides.